Hotblast 1303 Parts List

PART NO.

DESCRIPTION

23466

Cabinet Left Side

23464

Cabinet Back Panel

88032

Flue Collar Gasket

40246

Flue Collar

22761

Flue Collar Ring

83086

Flue Collar Mounting Bolts 1/4-20x3/4"

83227

Flue Collar Mounting Bolts 1/4-20x1"

83250

Flue Collar Mounting Nuts 1/4-20 kep nut

23462

Cabinet Top Panel

23465

Cabinet Right Side

23467

Front Upper Panel

23469

Right Upper Panel

23468

Front Bottom Panel

23470

Front Left Panel

68546

Firebox Weldment

68607

Feed Door Assembly (40186)

68699

Ash Door Assembly (40289)

17350

Brick Retainer (2ea.)

17130

Rear Liner

89066

Firebrick

40076

Grate

67444

Ash Pan

22538

Air Intake Box

22539

Air Intake Door

68560

Air Intake Box Cover Weldment

89503

Thermostat Linkage

67743

Thermostat

89142

Thermostat Knob

23463

Cabinet Bottom

23303

Access Plate

89354

Door Handle (Feed Door)

89354

Door Handle (Ash Door)

88033

3/8" Rope Gasket

88033

3/8" Rope Gasket

68561

Base Assembly

88064

Air Box Cover Gasket

68587

Outlet Baffle Weldment

23193

Baffle Bracket

22247

Front Firebox Liner

66080

Grate Liner Support

22090

Smoke Curtain

22171

Smoke Curtain Bracket

83086

Screw/ 1/4-20x3/4 MS,SL,FL

83250

1/4-20 Kep Nut

83872

Door Hinge Pin

68229

Blower Motor Assembly

83339

Blower Mounting Bolts (1/4-20x3/4")

83340

Blower Clip Nut (1/4-20"J")

89319

Blower Gasket

80154

Cord Strain Relief Bushing

80145

Blower Limit Control

80231

Junction Box Cover

80232

Power Supply Cord

68231

Limit Control Flex Conduit Assembly

68232

Blower Flex Conduit Assembly
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85759

Owners Manual

87064

Red Spray

89284

Silicone Sealant
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Not Shown






